



EFFECTIS ERA AVRASYA TEST VE BELGELENDİRME A.Ş.
Dilovası OSB Mahallesi Fırat Caddesi No: 18
Dilovası KOCAELİ/TÜRKİYE
www.effectis.com

TEST CERTIFICATE

Certificate No: EEA – 1800 – 0084 – REV

The related resistance to fire test was carried out at **Efectis Era Avrasya Test Laboratory** on **08.10.2018** in accordance with EN 1634-1:2014+A1:2018 standard for the product as described below:

“ ND-EX-003 ” FIRE DOOR

Single Leaf

FIRE RESISTANCE CLASSIFICATION	
Direction: Opening away from the fire	E 120, El ₂ 30, El ₁ 30

Placed on the market by

NORMDOOR KAPI SİSTEMLERİ SAN. VE TİC. LTD. ŞTİ.
Kayseri Osb Mah. 20. Cad. No:10 Melikgazi, KAYSERİ / TURKEY

And Produced In the Factory

NORMDOOR KAPI SİSTEMLERİ SAN. VE TİC. LTD. ŞTİ.
Kayseri Osb Mah. 20. Cad. No:10 Melikgazi, KAYSERİ / TURKEY

This test certificate is a declaration of the test results and does not represent any type approval or certification of the product. All details related to product specifications and field of application are described in the report **EEA – 18– 098**.

This certificate is initially valid until **24th December 2020** providing that no significant modifications are made in technical specification of the specimen and related test and classification standards.

Ali BAYRAKTAR
Laboratory Manager
24.12.2019

